See Fig. 2
(Cruise Control)

YT15 Tractor UT-33019 - Control Panel, Battery And Gas Tank

Inc.

nture,

Rendered by LeadVe



Ref# Part#

1

O 0 1 O L B W N

B Bh W W W W W W W W LW WD NN DN DN NN NN R~ /= /= = /2 = = = = =
— O O 0 NN N R W=, O O 0NN R WD =, O 0O 00NN R WD~ O

JA992954
JA992223
JA992191
JA343060
JA993155
JA992953
JA409036
JA993102
JA452002
JA403908
JA992177
JA990135
JA444782
JA443802
JA158992
JA992128
JA400104
JA375978
JA995590
JA444306
JA446112
JA446130
JA443102
JA992178
JA992011
JA992235
JA992287
JA992212
JA403910
00305
JA992444
JA361117
JA992162
JA993276
JA408404
JA375994
JA447218
JA443816
JA993993
JA453013
JA375995

Description
DECAL- Start-Stop
DECAL- Throttle
CONTROL- Choke
KEY- Ignition
DECAL- Cruise Control
DECAL- Warning
SCREW- (#10 x 3/4")
PANEL- Dash
WASHER- Flat (1/4")
SCREW- (#10-24 x 3/8")
CONTROL- Throttle
SWITCH- P.T.O.
NUT- Hex Lock (10-24)
NUT- Hex (1/4-20)
SWITCH
SWITCH- Key
SCREW- (1/4-20 x 1/2")
BOLT- Steering Support
SOLENOID
NUT- Mach (8-32)
WASHER- Lock (#8)
WASHER- Lock (1/4-20)
NUT- Hex (1/4-20)
CONTROL TOWER
TANK- Gas
PAD- Rubber
STRAP- Upper
CAP- Fuel
SCREW- (10-24 x 1/2")
DECAL- Gasohol
BRACKET- Gas Tank
BUSHING- Gas Tank
FITTING- Tank
TUBE- Fuel (7-50")
SCREW- (1/4-14 x 3/4")
KNOB- Shut Off
WASHER- Lock
NUT- R.H. (7/16-20)
BRACKET- Fuel Valve
WASHER
VALVE

Qty Context Note
1

W = BN = = = = =

[
[

e ® B e L S T O N T N R e e e T SN N T SO S NS T S S SO 'S T



Ref# Part#

42

43
44
45
46
47
48
49
50
51
52
53
54
55
56

JA994469

JA992309
JA992352
JA376124
JA444310
JA446116
JA452002
JA496991
JA992202
JA497001
JA992354
JA 400182
JA992444
JA447302
JA443106

Description

TUBE- Fuel (28.00") (YT-15)
JA993277 TUBE- Fuel (6.25") (YT-14, 16 & 18)

CUSHION- Rubber
DECAL- Battery
CABLE- Battery

NUT
WASHER- (#10)
WASHER
STRAP- Battery
BATTERY
BOLT- Battery
DECAL- Warning
SCREW- (5/16-18 x 5/8")
BRACKET
WASHER- Int Tooth (5/16")
NUT- Hex (5/16-18)

Qty Context Note
1

1
1
1
1
3
4
7
1
1
2
2
2
2
2
2



YT15 Tractor UT-33019 - Cowling, Rear Fender, Seat Assembly And Cruise Control

Rendered by LeadVenture, Inc,



Ref# Part#

1

O 0 1 O L B W N

[\ N e e e e T e T Y
S O 0 N N L AW DN = O

21
22
23
24
25
26
27
28

29
30

31
32

33
34
35
36
37

JA993705
JA992163
JA992227
JA992175
JA990290
JA991241
JA453009
JA446136
JA403908
JA335757
JA455063
JA409254
JA 400182
JA400108
JA446130
JA376120
JA376119
JA991191
JA991321
JA408406
JA408406
JA993251
JA993684
JA375978
JA991017
JA403910
JA441604
JA991759
JA339612
JA993324
JA400106
JA991271
JA993269
JA464842
JA993353
JA993349
JA993213
JA452002
JA444782
JA339626
JA376091

Description
SEAT
PANEL- Hood
BUMPER- Rubber
PIN- Attachment
LATCH
PAN- Seat
WASHER- Flat (5/16")

WASHER- Lock 5/16 Hvy.

SCREW- (10-24 x 3/8")
REFLECTOR
WASHER- Thrust
SCREW- (#10 x 1/2")
SCREW- (5/16-18 x 5/8")
USE 80052
WASHER- Lock (1/4")
BRACKET- Rod. Ret.
ROD- Hinge
FENDER
HOOD

SCREW- (1/4-14 x 1") (YT-15)
SCREW- (1/4-14 x 1") (YT-14, 16 & 18)

FORWARD ARM
DECAL- Fill Level
BOLT
DECAL- Lo-Lift Position
SCREW- (10-24 x 1/2")
BOLT- (1/4-20x 1")
CLEVIS
PAD- Footboard (L.H.)
PAD- Footboard (R.H.)
SCREW- (1/4-20 x 5/8")
FOOTBOARD (L.H.)
FOOTBOARD (R.H.)
RIVET
PANEL- L.H. Side
PANEL- R.H. Side
PLATE & SHAFT
WASHER- Flat (#10)
NUT (#10-24)
RETAINER- Headlight
HEADLIGHT

Qty Context Note

0 00 = NN == =

—
f—

—_— N B~ B == =N = = RN = =W R = =N = = RN =N = =W N = BN



Ref# Part#

38
39
40
41

42
43

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

JA444310
JA994470
JA990397
JA408404

JA408404 SCREW- (1/4-14 x 3/4") (YT-14, 16 & 18)

JA443102
JA453023
JA453023
JA446128
JA408405
JA991291
JA392600
JA446116
JA400110
JA443106
JA376117
JA376116
JA993208
JA376118
JA460014
JA993688
JA376122
JA993249
JA345020
JA375810
JA315344
JA315209
JA992953
JA400104
JA993569
JA993159
JA993236
JA339627
JA434027
JA993221
JA993985
JA993331
JA993561
JA990980
JA993556
JA991014

Description
NUT- (10-24)
CLIP- Grill Top
GRILLE
SCREW- (1/4-14 x 3/4") (YT-15)

NUT- Hex (1/4-20)
WASHER- Plain (1/4") (YT-15)

WASHER- Plain (1/4") (YT-14, 16 & 18)

WASHER- Lock (1/4")
SCREW- (1/4-14 x 1/2")
COWLING
GRILLE HINGE
LOCKWASHER (#10)
SCREW- (1/4-20 x 7/8")
NUT- Hex (5/16-18)
PIN- Seat Support
CONTACT- Interlock
CONTROL ARM
SPRING- Compression
PIN- Cotter (3/32 x 3/4")
SPACER
WASHER- Insulating
ARM- Reverse
PEDAL- Rubber
NUT- (5/8")
SPRING
KNOB
DECAL- Operation Warning
SCREW- (1/4-20 x 1/2")
TUBE & SUPPORT
CONNECTOR
TUBING- Reservoir (7.25)
BRACKET- Footboard
SCREW- Socket (#10-24 x 1/3/4")
ROD
SEGMENT
ROD- Cruise Control
RESERVOIR
STRAP
CAP
DECAL- High Lift Position

Qty Context Note

16

I T = T S e e N e S S B S N e T e ) T = ° T S TS S U NG T = U AN NS I S S NG R S R ) T e S e T ]



Ref# Part# Description Qty Context Note
77 JA400190 SCREW- Hex Hd. Cap (5/16-18 x 1 1/4") 1



YTI15 Tractor UT-33019 - Frame, Transaxle And Engine




Ref# Part#

1

O 0 1 O L B W N

[ N e e S e N o T S ey
O 0 9 &N v A W N — O

[}
(e

21

22

23
24

25
26
27
28
29
30
31
32
33
34
35
36

JA408406
JA392590
JA446128
JA443102
JA993328
JA993259
JA993679
JA453013
JA993681
JA453009
JA994573
JA443106
JA994574
JA408865
JA994341
JA994310
JA409704
JA994565
JA994577

JA993272

JA993275

JA375978

JA446130
JA400106
JA400106

JA400198
JA992244
JA 400194
JA306968
JA992647
JA991071
JA993164
JA350577
JA994559
JA444718
JA993575
JA994561

Description
SCREW- (1/4-14 x 1")
BRACKET- Hitch
WASHER- Lock (1/4")
NUT- Hex (1/4-20)
LIMITER- Bracket
ROD-Dump
BOLT- Rd.Hd.Sq. Neck (1/4-20 x 4 1/2")
WASHER (7/16")
SPRING- Compression
WASHER- Flat (5/16")
SPRING (Filter)
NUT- Hex (5/16-18)
WASHER (Filter)
SCREW- (1/4-20 x 9/16")
FRAME
CLAMP
SCREW- Hex (#10-16 x 1/2)
OVERHAUL- Seal Kit
SHAFT- Motor

SHIELD
BULKHEAD
BOLT- (1/4-14 x .44)

WASHER- Lock (1/4-20)

SCREW- (1/4-20 x 5/8") (YT-15)

SCREW- (1/4-20 x 5/8") (YT-14, 16 &
18)

SCREW- (5/16-18 x 1/4")
GUIDE- Front Belt
SCREW- (5/16-18 x 1 3/4")
KEY
BELT
PULLEY- Drive
CLUTCH- Brake
SPACER
SEAL KIT
NLA(NO LONGER AVAILABLE)
PLATE- Retainer
CHECK VALVE KIT

Qty

e T I N S N N N N

[u—

—

e O I L " ST ST (S T \O)

Context Note

Not used on YT-15
units.

Not used on YT-15
units.

Not used on YT-15
units.

Not used on YT-15
units.



Ref# Part#

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

JA994563
JA990128
JA446148
JA400368
JA400270
JA339630
JA453011
JA446142
JA 443110
JA328133
JA376088
JA993254
JA994575
JA446134
JA994572
JA453023
JA444708
JA460014
JA994568
JA315344
JA994569
JA993286
JA993157
JA993284
JA142190
JA460048
JA458039
JA453017
JA400202
JA400268
JA336222
JA993295
JA446136
JA993217
JA993257
JA408870
JA432005
JA452006
JA993072
JA994333
JA400188

Description
BYPASS VALVE KIT
CLUTCH- Retainer
WASHER- Lock (7/16")
SCREW- (7/16-20 x 3)
SCREW- (3/8-16 x 2)
IDLER- Inside
WASHER- Flat (3/8")
WASHER- Lock (3/8")
NUT- Hex (3/8-16)
BUSHING
SPRING- Extension
LINK- Dump
FILTER
USE UP03407
PLUG
WASHER- Flat (1/4")
NUT- Lock (1/4-20)
PIN- Cotter (3/32-3/4")
UNION ARM
SPRING
NAME PLATE
CAP- Rear Hub
REAR WHEEL ASSY
KEY- (1/4 x 2.50)
BEARING ASSY.
PIN
RING- Snap
NLA(NO LONGER AVAILABLE)
SCREW- (5/16 x 3")
SCREW- (3/8-16 x 1 3/4")
PULLEY
REINFORCEMENT
WASHER- Lock (5/16")
ARM & LUG
BRACKET- Rotation Control
SCREW- (5/16-18 x .88)
SCREW- Set (1/4-20 x 1/2")
NLA(NO LONGER AVAILABLE)
ROD
PIVOT- Bracket & Arm
HEX BOLT- (5/16-18 x 1")

Qty

W = = W = = = = N = = WA N DR R =, NN N =N = O 0N RN R 000N e e e e

Context Note



Ref# Part#

78
79
80
81
82
83
84
85
86
87
88
&9
90
91

JA400108
JA400184
JA993161
JA993171
JA993677
88120
JA993253
JA400186
JA406005
JA993567
JA993216
JA993676
JA992834
JA992646

Description
USE 80052
SCREW- (5/16-18 x 3/4™)
CONNECTOR
SLEEVE
SCREW- (m6 x 1 x 12mm)
SCREW- (m8 x 1.25 x 50mm)
BRACKET- Pivot
SCREW- (5/16-18 x 7/8")
SCREW- (10-24 x 5/8")
GUIDE BELT
KEY
SCREW- (m8 x 1 1/4 x 120mm)
PULLEY
FAN

Qty

e e e e \® B O T e B e e e e . " VS )

Context Note



YT15 Tractor UT-33019 - Lift, Brake And Clutch Linkage

Rendered by LeadVenture, Inc.



Ref# Part#

1

O 0 9 N L AW

S D B B W W W W W W W W W WK N DN DDDNDNDNDNNDND R = = = = = = = e =
AW O = O 0O 0 09NN DR WD =, O O 0NN DR WD =, O O 0N N WD~ O

JA993298
JA446142
JA460014
JA376094
JA461363
JA343497
JA142186
JA993291
JA461347
JA351587
JA452006
JA 443110
JA181969
JA993296
JA453020
JA461383
JA453011
JA446128
JA444718
JA434027
JA376098
JA376066
JA993242
JA444782
JA453009
JA994331
JA993138
JA993292
JA993289
JA376073
JA376015
JA376092
JA400106
JA993243
JA344895
JA375810
JA993338
JA991560
JA376102
JA993241
JA443106
JA375431

JA402776 SCREW- Slotted Truss Hd (#4-40 x 1)

JA353077

Description
LIFT BAR ASSY.
WASHER- Lock Hvy. (3/8")
PIN- Cotter (3/32 x 3/4")
BOLT- Shoulder
PIN-Roll (1/8 x 1")
KNOB Shift Lever
HANDLE ASSY.
HANDLE LIFT
PIN- Groove
BUSHING
NLA(NO LONGER AVAILABLE)
NUT- Hex (3/8 x 16)
BRACKET- Brake Spring
REAR LIFT & BUSHING
WASHER
PIN- Roll
WASHER- Flat (3/8")
WASHER- Lock (1/4")
NLA(NO LONGER AVAILABLE)
SCREW- Socket
ROD- Idler Act
BUSHING- Snap
LEVER- Clutch
NUT- C'Lock (#10-24)
WASHER- Flat (5/16")
ARM- Deactivating
ROD- Brake
FLANGE & ROD ASSY.
CABLE- Lift
PULLEY- Lift Cable
RETAINER- Cable
SPRING- Compression
SCREW
BRAKE LEVER
PEDAL- Clutch
NUT- Push
DECAL- Park Brake
SWITCH- Safety
SPRING- Comp Brake
ARM- Brake/Clutch
NUT- (5/16-18)
BOLT- Shoulder (5/16-18)

TIP

Qty Context Note



Ref# Part#

45
46
47
48
49
50

JA994327
JA446136
JA444302
JA443102
JA376061
JA375978

Description
LATCH & LEVER
WASHER- Lock Hvy (5/16")
NUT- Hex (#4-40)
NUT- Hex (1/4-20)
BRACKET
SCREW- (1/4-14 x .44™)

Qty Context Note
1

2
2
4
1
2



YT15 Tractor UT-33019 - Steering Linkage

31
Rencered by Leadvertere, Inc.



Ref# Part#

1

O 0 1 O L B W N

B Bh W W W W W W W W LW WD NN DN DN NN NN R~ /= /= = /2 = = = = =
— O O 0 NN N R W=, O O 0NN R WD =, O 0O 00NN R WD~ O

JA990346
JA461387
JA993162
JA339632
JA400104
JA376074
JA346133
JA375970
JA339629
JA992581
JA 443110
JA446130
JA443102
JA461383
JA376108
JA142203
JA443826
JA376121
JA465006
JA311555
JA392599
JA 443118
JA446154

JA400186
JA453009
JA446136
JA443106
JA376067
JA453022
JA313820
JA460064
JA453023
JA408878
JA461408
JA376065
JA142188
JA471225
JA992616
JA310084
JA400272

Description
WHEEL- Steering
PIN- Roll
BELLOW- Steering
SHAFT- Steering Wheel
SCREW- (1/4-20 x 1/2")
BEARING- Steering Shaft
BUSHING
WASHER- Front Hub
PINION- Steering
WASHER
NUT- Hex (3/8-16)
WASHER- Lock (1/4-20)
NUT- Hex (1/4-20)
PIN- Roll
SPACER- Steering
SUPPORT- Steering
NUT- (5/8-11)
SPACER- Steering Gr.
BALL- .312 Dia.
BUSHING
GEAR- Steering
NUT- (1/2-13)

WASHER- Lock hvy. (1/2")
JA453017 NLA(NO LONGER AVAILABLE)
SCREW- Hex (5/16-18 x 7/8")

WASHER- Flat (5/16")
WASHER- Lock (5/16")
NUT- Hex (5/16-18)
ROD
WASHER- Flat (3/4")
SPACER- Axle
PIN- Cotter (1/4 x 1 1/2")
WASHER- Plain (1/4")
SCREW- (1/4-20 x 3/4")
PIN
BUSHING- Spindle
AXLE- Front
FITTING- Grease
SPINDLE- L.H.
BEARING
SCREW- (3/8-16 x 2 1/4")

Qty Context Note
1

T I e S T T SN e e S S o e I O ) T S S o o B o« J S R e e I N T S e N S = S O T e O N T e S e N T e e O



Ref# Part#

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

JA992614
JA992617
JA375411
JA376085
JA446142
JA990345
JA992368
JA 444762
JA320790
JA376115
JA376064
JA316802
JA446128
JA312398
JA994329
JA400106
JA400268
JA376114
JA339631
JA460040
JA992252
JA443112
JA992131
JA181964

Description
BAR- Tie
SPINDLE- R.H.
WASHER
BOLT- Tie Bar Mtg.
WASHER- Lock (3/8")
CAP- Steering Wheel
ARM- Steering
NUT- Centerlock (3/8-16)
KEY
SPACER- Balljoint
JOINT- Ball
CAP
WASHER- Lock (1/4")
WASHER- Wheel Retaining
BRACKET & PAD
SCREW- (1/4-20 x 5/8")
SCREW- (3/8-16 x 1 3/4")
SPACER- Balljoint
PITMAN ARM
PIN
SCREW- (3/8-16 x 1 1/2")
NUT- (3/8-24)
TUBE- Drag Link
RIM & TIRE ASSY.

Qty Context Note
1

N — W = N = = W WL NN PR DD NN == = = NN -



YTI15 Tractor UT-33019 - Transaxle Assemblies

Yo DIFFERENTIAL
1?@ 5 €2 2* GEAR ASSEMBLY ASSEMBLY

Tar
MAIN SHAFT ASSEMBLY FINAL GEAR ASSEMBLY BRAKE ASSEMBLY

Rendered by LeadVenture, [nc.



Ref# Part# Description Qty Context Note
1 JA994545 AXLE & SHAFT (R) 1
2 JA994543 WASHER- (20x29.5x2) 2
3 JA994547 RING- (15) 2
4  JA994544 AXLE- Shaft 1
5 JA994546 NEEDLE 2
6 JA994548 SEAL 2
7 JA994549 DRUM- Brake 1
8 JA994557 RING- (10) 1
9 JA994554 SHOE- Brake 2
10 JA994555 SPRING 1
11 JA994553 BRAKE- Assy (CB-1) 1
12 JA994556 BRAKE COVER ASSY. 1
13 JA994558 BOLT- (w/washer) (8 x 20) 4
14 JA994541 BEARING (6203) 1
15 JA994538 FINAL PINION ASSY. 1
16 JA994542 BEARING- (6302) 1
17 JA994505 CASE- Lower 1
18 JA994516 SCREW- Tapping (8 x 35) 6
19 JA994502 MISSION CASE 1

20 JA994515 SCREW- Tapping (8 x 30) 14
21 JA994509 PACKING- (P16) 1
22 JA994507 PLUG- (14) 1
23 JA994504 VENT VALVE ASSY. 1
24 JA994503 UPPER CASE 1
25 JA994529 GEAR- Differential 2
26 JA994506 PLUG 2
27 JA994508 PACKING 2
28 JA994532  PINION- Differential 2
29 JA994539 GEAR- Final (43) 1
30 JA994535 BEARING- (6006) 2
31 JA994531  SHAFT- Diff. Pinion 1
32 JA994536 BOLT- (6 x 30) 6
33 JA994514 PACKING- (G60) 1
34 JA994518 WASHER- (30x42x2) 1
35 JA994527 BEARING- (6004) 1
36 JA994519 MOTOR GEAR ASSY 1
37 JA994521 MAIN SHAFT 1
38 JA994528 BEARING- (6202) 2
39 JA994523 SHAFT- Idle 1
40 JA994525 WASHER- Thrust 2
41 JA994524 GEAR- (24) 1



Ref# Part# Description Qty Context Note
42 JA994522 SHIM- ASSY. 1
43 JA994501 SEALANT 1
44 JA994526 NEEDLE- (20x26x12) 1
45 JA994517 SCREW- Tapping (8 x 45) 4
46 JA994537 NUT
47 JA994534 WASHER
48 JA994533 CASE

[\ e SN e



YT15 Tractor UT-33019 - Wiring Diagram

TRACTION DRIVE
SAFETY SWITCH n—
— ot SOLENOID)|
RED__[NC MO GREEN GREEN
BLACK RED RED
phendt G\f*? e -
= Y/ 15A
SEAT - BATTERY
SWITCH N 7™
PURPL L 85 oM 9B 9G | IGNITION
£ PENEES |) SWITCH
RED 1
M\ YELLOW YELLOW =
ill BLACK
ueaoucHts (2) sk BlLACK
- ia L P ALTERNATOR
260 ) aeo SWITCH
= ENGINE
s:;r-r%u TAIL LIGHTS - aA:g:‘
RED (OPTIONAL) s
A e (TWIN ONLY) STARTER
os  Com BLACK
=l BLACK
YELLOW — L
CLUTCH
Rendered by LeadVenture, Inc.




Ref# Part# Description Qty Context Note
1 JA376124 CABLE- Battery, (-) Black
2 JA990890 HARNESS- Headlights
JA993278 WIRING HARNESS (Main) (YT-14, YT-16, & YT-18)
JA994379 WIRING HARNESS (Main) (YT-15)





